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FCC RF Test Report

APPLICANT . Pegatron Corp.

EQUIPMENT . UC phone

BRAND NAME . CISCO

MODEL NAME . CP-8865

FCCID : VUI88651257

STANDARD . FCC Part 15 Subpart C §15.247
CLASSIFICATION . (DTS) Digital Transmission System

The product was received on Feb. 17, 2015 and testing was completed on Apr. 17, 2015. We,
SPORTON INTERNATIONAL INC., would like to declare that the tested sample has been
evaluated in accordance with the test procedures and has been in compliance with the

applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of SPORTON INTERNATIONAL INC., the test report shall not be reproduced except
in full.

r_—~ L
- "7"“*"*‘5“/

Reviewed by: Joseph Lin / Supervisor

//L </; .

Approved by: Jones Tsai / Manager
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SUMMARY OF TEST RESULT

Report
FCC Rule IC Rule Description Limit Result Remark
Section
RSS-210 . .
3.1 15.247(a)(2) AB.2(a) 6dB Bandwidth 0 0.5MHz Pass -
3.1 - ng'ge” 99% Bandwidth - Pass -
3.2 15.247(b) Risé'ilo Power Output Measurement 0 30dBm Pass -
3.3 15.247(e) RASE;S;;)O Power Spectral Density 0 8dBm/3kHz | Pass -
Conducted Band Edges Pass -
RSS-210 A
3.4 15.247(d) A8 0 20dBc
Conducted Spurious Emission Pass -
RSS-210 Radiated Band Edges and 15.209(a) & Under limit
3.5 15.247(d) A8 Pass 0.29 dB at
: Radiated Spurious Emission 15.247(d) 2484.840 MHz
Under limit
3.6 15.207 RSS-Gen AC Conducted Emission 15.207(a) | Pass | 9.10dBat
8.8 23.126 MHz
15.203 & RSS-210 .
3.7 15.247(b) A8.4 Antenna Requirement N/A Pass -
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1 General Description
1.1 Applicant

Pegatron Corp.
5F No. 76 Ligong ST Beitou District Taipei, 112 Taiwan

1.2 Manufacturer
Pegatron Corp.

5F No. 76 Ligong ST Beitou District Taipei, 112 Taiwan

1.3 Product Feature of Equipment Under Test

Product Feature

Equipment UC phone
Brand Name CISCO
Model Name CP-8865
FCC ID VUI188651257

WLAN 11b/g/n HT20

WLAN 1la/n HT20/HT40

WLAN 1lac VHT20/VHT40/VHT80
Bluetooth v4.0 EDR/LE

Identical Prototype

EUT supports Radios application

EUT Stage
Remark: The above EUT's information was declared by manufacturer. Please refer to the specifications
or user's manual for more detailed description.

1.4 Product Specification subjective to this standard

Product Specification subjective to this standard

Tx/Rx Channel Frequency Range

802.11b/g/n : 2412 MHz ~ 2462 MHz

Maximum (Peak) Output Power to
Antenna

802.11b : 20.39 dBm (0.1094 W)
802.11g : 23.74 dBm (0.2366 W)
802.11n HT20 : 23.94 dBm (0.2477 W)

99% Occupied Bandwidth

802.11b : 11.65MHz
802.119g : 18.70MHz
802.11n HT20 : 19.45MHz

Antenna Type

802.11b/g/n : PCB Antenna type with gain 1.86 dBi

Type of Modulation

802.11b : DSSS (DBPSK / DQPSK / CCK)
802.11g/n : OFDM (BPSK / QPSK / 16QAM / 64QAM)

1.5 Modification of EUT

No modifications are made to the EUT during all test items.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX . 886-3-328-4978

FCC ID : VUI88651257

Page Number : 5 0f 36
Report Issued Date : Jun. 25, 2015
Report Version : Rev. 02

Report Template No.: BU5-FR15CWL Version 1.0



s=amranas. FCC RF Test Report Report No. : FR521701C

1.6 Testing Location

Sporton Lab is accredited to ISO 17025 by Taiwan Accreditation Foundation (TAF code : 1190) and
the FCC designation No. TW1022 under the FCC 2.948(e) by Mutual Recognition Agreement (MRA)
in FCC Test.

Test Site SPORTON INTERNATIONAL INC.

No. 52, Hwa Ya 1* Rd., Hwa Ya Technology Park,
Kwei-Shan District, Tao Yuan City, Taiwan, R.O.C.
TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.
THO2-HY COO05-HY 03CHO7-HY

Test Site No.

Note: The test site complies with ANSI C63.4 2009 requirement.

1.7 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

E  FCC Part 15 Subpart C §15.247

E FCC KDB Publication No. 558074 D01 DTS Meas. Guidance v03r03

E  ANSIC63.10-2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. FCC permits the use of the 1.5 meter table as an alternative in C63.10-2013 through inquiry
tracking number 961829.
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